: Cab/e Anchor Box (5760

(SB58A] shoulder bolts,
structural nuts,

Al washers —

— W—Beam Guardrail End Section

MB.GF. Length of need

—6" x 8” Wood CRT Posts
(post 3 thru 7)

Center Section 0B Cuardral
4 ~Beam Guardrai
0 [ .

i

[

5

traffic side

_TRAFFIC __

. —Rail exit on

I Straight flare

Limit of Payment for FLEAT-350

PLAN

TR

< 40" 3

Standard MBGF
line posts

End payment for installation (ea.)
begin in payment for standard |
metal beam guard fence (MBGF )

GENERAL NOTES

1. Wood posts are required with the fleat. | | |
2. All bolts, nuts, cable assemblies, cable anchors and bearing plates
shall be galvanized.

- 3. The soil tube shall not protrude more than 4" above ground (meosured

along a 5 cord). Site grading may be necessary to meet this requirement.

4. The soil tubes may be driven with an approved driving head. They
shall not be driven with the wood post in the tube. If the soil tubes
are placed in drilled holes, the backfill material must be satisfactorily
compacted to prevent settlement. o
5. Wnhen rock is encountered during excavation, a 12" Dia. post hole, 20" deep may
be used if approved b v the engineer. Granular material will be placed in the
bottom of the hole approx. 2 1/2 ” deep to provide drainage. The soil tubes will
be field cut to length, placed in the hole and backfilled with adequately
compacted material excavated from the hole.
6. The breakaway cable assembly must be taut. A locking device,
(vice grips or channel lock pliers) should be used to prevent the cable
from twisting when tightening nuts.
7. The wood blockouts shall be “toe nailed” to the rectangular wood
posts to prevent them from turning when the wood shrinks.
8. For curb installations, the soil tubes and posts shall be installed
~at the proper ground elevation behind the curb. The posts will require
field drilling new holes to accommodate the rail to the post

LIB: STATE\DOT\KUNIARDZ\
FLEAT350  4/14/99 GKI .

FED. ROAD STATE FED. AID FISCAL | SHEET | TOTAL

connecting bolt to maintain the proper height of the rail above the

DATE

DRAWN BY
TRACED BY
DESIGNED BY
QUANTITIES BY
CHECKED BY
(standard plan TE-61 r11/03/89 & TE-62 r09/01/87) e

ORIGINAL | SURVEY PLOTTED BY

PLAN

 NOTE BOOK

No

Post gutter pan. The excess post length above the rail wr/l be removed if
'E | (A C\B directed by the engineer.
. , |
| =z 1 = ,;._! 3 = = wﬂ’;: SiEssmemmm ’?’"“ — :
— |\ | | Tt GROUND LINE_
/' TR 3 ’ = = . = = \ R R
Gfound l.fne ‘ (B)OVOI S\hIdr
— — o b ~  button head “ -
| ~ € 5/8°¢ x X 1-1/4"
Splice Bolts
. - , . 4 Rail not aétached lﬁé-iﬁl&
able Anchor — | » at post # Nuts |INO50O] ’
Box Assembly o - “ 2
o j ,
FLEVATION \* { >
‘J\ ! o
3 /4,,&3/’%s ]
: ¢ L
45& 20 ! 2/1/2 323‘\8’3&/8
| 4 [ /K
» 7/8,’ ;Q\\\ /K 3/ % {> 9
3/4"8 Post Hole By 1 b . Yo | ™V 14
5/8"0 x 18" Bolt [B5B180Z \? | N i
, & H.G.R Nut [NO5O 11
207 b BCT Cabl s i 1~5/8” 0.0. Washer [H05D) S | | \1\ ? |
Post [P650] aole . under Nut only— N | AN /
Anchor Assy 5/8"8 x 10” y 4 ~ | | '\T\ 35 K
- £770 SEBITT 5/8°0 x 10" , ' ‘
1" Hex Nut[NIOO Hex Head Bolt [B581004] |
& Washer ACD) Pipe Sleeve & H.GR. Nut[NO50] ot |<7.50" f,, /Hfé; Bolt (BoRTOL2) W-Bean Guardrail— Note: Rail is not | P e 7
- w/(2) Washers ’% & (1) Washer [H050) 5" v 8" 5 12" attached at post #3 N
8°x 8°x 5/8" Ground Strut [E780 | under Nut "”’}’ Timber Blockout POSTS 1 & 2 77MB£‘R BLOCKOUT
Bearing Plate | : s P675 7"
E220) 2/8 ’ XJ% £ [ Ground Strut k 6" x 8 x 6-0"  I- / P
| ad Bo 78 » ” -
| & H.GR. Nut 050 =/ 580 x 7-1/2° ___ CRT Timber Post—] S
5/8°0 x 7-1/2" w/(2) Washers 050] o Hex Head Bolt !vﬁfﬂ'l!ﬂ PE77]
Hex Head Bolt [B580/54] L | - g 7X er X E%EE}—-—-* & H.GR. Nut[NO50 /ﬁ 6" 6’ , ->14 1« i
& H.C.R. Nut [NO50]- L 6"y 8" x 6 0l 1Ube 1 3-1/2"0 Beakaway —ZHe e 1-1/8°0 thru hole 5 L
Soil Tube [E735] — Hole ! | Bearing Plae — |~ Ty
| ¥
| - *for bearing plate placement, the
W OF POST 1 4t SECTION B-B 5" szde should be installed up
- PARTIAL W 08 SECTION A~ SLCTION 5-B
| LYW L T ot Post 42 tyical @ Post 3 - 7 BEARING PLATE [EZ50

DIST. NO. PROJ. NO. YEAR NO. | SHEETS
HAWAII HAW. |IM~STP-0750(10)| 1999 | 34 | 97
/i Q7Y BILL OF MATERIALS
S3000 1| IMPACT HEAD
F1303 1 W-BEAM GUARDRAIL END SECTION, 12 GA
F1304 1 | W-BEAM GUARDRAIL CENTER SEC., 12 GA.
61203 1 W-BEAM GUARDRAIL, 12 GA.
S730 2 HFOUNDATION SOIL TUBE, 6” x 8" x 6’
E740 1 | PIPE SLEEVE -
E750 ! | BEARING PLATE, 8" x 8" x 5/8 "
S760 1 | CABLE ANCHOR BOX
£770 1 | BCT CABLE ANCHOR A$$EMBLY
E780 1| GROUND STRUT
P650 2 55" x 7.5" x 45" WOOD POSTS
P671 5 6" x 8" x 6’ WOOD CRT POST
- P675 5 | 6" x 8" x 14" TMBER BLOCKOUT
HARDWARE
B580122 24 | 5/8" Dia. x 1 1/4” SPLICE BOLT
B580754 2 | 5/8" Dia. x 7 1/2” HEX BOLT
B581004 2 | 5/8" Dio. x 10" HEX BOLT
- B581002 ! | 5/8” Dio. x 10" H.GR. BOLT (POST 2 ONLY)
B581802 5 | 5/8" Dia. x 18" H.G.R. BOLT (POST 3-7)
NO50 34| 5/8" Dio. HGR. NUT CPI%,24 SOL TUBES 2 STROT 2
Wo50 10 | 5/8” Dia. H.GR. WASHER
N100 2 1" ANCHOR CABLE HEX NUT
w100 2 1” ANCHOR CABLE WASHER
E350 2 | 3/8" x 3" LAG SCREW
SB58A 8 CABLE ANCHOR BOX SHOULDER BOLTS
NO55A 8 1/2" A325 STRUCTURAL NUTS
" W50 16 | 1~1/16" 0D x 9/16” ID A325 STR. WASHER

Foundation Tube Opz‘/’Ons For Posts 1 & 2

*6'-0" Split Foundation Tubes S730
*6°~0" Solid Foundation Tubes F731
*5'-0" Foundation Tubes S735 W/Soil
Plates SP600

*4'~6" Foundation Tubes E735 W/Soil
Plates SP600

LICENSED
PROFESSIONAL

ENG!NEER
6638~C

THIS WORK WAS PREPARED BY
ME OR UNDER MY SUPERVISION

G, e0ti__

* Parkn, Inc, “
dba PARK ENGINEERING

STATE OF HAWAII
DEPARTMENT OF TRANSPORTATION
HIGHWAYS DIVISION

FLARED ENERGY ABSORBING TERMINAL |

KUNIA A D ¥ JENIN
WT NO. iM*§TP~Q_§.Q(J_Ql |
SCALE AS NOTED - DATE: APRIL 1999}
SHEET No. 1 OF 1 SHEETS

. )
Wi Tl nn e é 4
L




